
 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 

 

 

 
 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+971509204434; Email:meefzc@eim.ae 
www.mideastengg.com 

 

 







                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 
                         

UK ITEMS 
 

 
 

 
 
 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 

 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 

 



                                       

www.mideastengg.com 
 

                                     

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 

  

www.mideastengg.com 
 

 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



                                       

P.O.BOX.9272, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282; Email:meefzc@eim.ae;sales@mideastengg.com 
www.mideastengg.com 

 

 
 
 

 
 
 
 
 
 
 
 
               \ 
 
 
 
 
 
 
 
 
 



 

            P.O.BOX.9272,UNIT Q-3 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282;Email: sales@mideastengg.com; meefzc@eim.ae 
www.mideastengg.com 

                                            

 
                                                                            

      
 
                                                                        

       
 



 

            P.O.BOX.9272,UNIT Q-3 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282;Email: sales@mideastengg.com; meefzc@eim.ae 
www.mideastengg.com 

                                            

      
 

      
 

       
 



 

            P.O.BOX.9272,UNIT Q-3 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282;Email: sales@mideastengg.com; meefzc@eim.ae 
www.mideastengg.com 

                                            

     
 
 

        
 

     



 

            P.O.BOX.9272,UNIT Q-3 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282;Email: sales@mideastengg.com; meefzc@eim.ae 
www.mideastengg.com 

                                            

 

        
 
 
 
 

          
 



 

            P.O.BOX.9272,UNIT Q-3 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282;Email: sales@mideastengg.com; meefzc@eim.ae 
www.mideastengg.com 

                                            

        
 

       
 
 
 
 



 

            P.O.BOX.9272,UNIT Q-3 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9714 3547282;Email: sales@mideastengg.com; meefzc@eim.ae 
www.mideastengg.com 

                                            

        
 
 

            
 
 
 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9716 5574115;FAX:+97184481538; Email:meefzc@eim.ae 

www.mideastengg.com 
 

 
SURGE ARRESTERS 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9716 5574115;FAX:+97184481538; Email:meefzc@eim.ae 

www.mideastengg.com 
 

POLYMERIC SURGE ARRESTERS 

 



 

            P.O.BOX.9272,UNIT Q3- 221, SAIF ZONE,SHARJAH,UAE. 

TEL:+9716 5574115;FAX:+97184481538; Email:meefzc@eim.ae 

www.mideastengg.com 
 

POLYMERIC INSULATORS 
 
 

 



Water  Solution & 
Treatment  
 



CURRENT ACTIVITIES  

• DESIGN , ENGINEERING , SUPPLY OF WATER / 
WASTEWATER TREATMENT SYSTEMS  

• CONSULTANCY FOR WATER TREATMENT SYSTEMS / 
BOTTLED WATER PLANTS  

• CONSUMABLES / COMPONENTS FOR WATER 
/WASTEWATER TREATMENT  SYSTEMS  

 



MARKET SEGMENT  

• FOOD & BEVERAGE 

• BOTTLED WATER PLANTS   

• MUNICIPAL  

• OIL & GAS  

• CONSTRUCTION  
 



PRODUCTS AND SERVICES 

 CONVENTIONAL WATER TREATMENT 

 FILTRATION SYSTEMS  

 CLARIFIERS  

 DEMINERALISATION SYSTEMS  

 MEMBRANE BASED SYSTEMS  

 REVERSE OSMOSIS SYSTEMS  

 ULTRAFILTRATION SYSTEMS  

 NANOFILTRATION SYSTEMS  

 ELECTRODEIONISATION FOR HIGH PURITY WATER 

 WATER TREATMENT PLANTS 



 

CONVENTIONAL  

 

WATER TREATMENT 



CONVENTIONAL WATER TREATMENT 

CLARIFIERS  DEMINERALISATION SOFTENERS 

FILTRATION ELECTRODEIONISATION MIXED BED UNITS  

http://www.protecnosrl.it/images/Impianti/Filtrazione/20.jpg
http://www.protecnosrl.it/images/Impianti/Scambio_ionico/15.jpg


MEMBRANE BASED  

 

SYSTEMS  



MEMBRANE BASED SYSTEMS  

BRACKISH WATER 

REVERSE OSMOSIS 

SEAWATER 

REVERSE OSMOSIS 

CONTAINERISED 

MEMBRANE SYSTEMS 
ULTRAFILTRATION 



CONTAINERISED REVERSE 

OSMOSIS SYSTEMS  

 CONTAINERISED BRACKISH / SEA WATER REVERSE 

OSMOSIS PLANTS FROM CAPACITIES OF 24 M3/DAY TILL 

2400 M3/DAY IN  STANDARD SHIPPING CONTAINERS 

 
 NOTE : FILTERS WILL BE IN SAME OR SEPARATE CONTAINERS BASED ON THE CAPACITY 

OF THE SYSTEM. 



WASTEWATER  

 

TREATMENT 



PRODUCTS AND SERVICES 

 WASTEWATER TREATMENT  

 PACKAGE SEWAGE TREATMENT PLANTS  

 GREYWATER TREATMENT SYSTEMS  

 CUSTOM DESIGNED SYSTEMS  

 INDUSTRIAL WASTEWATER TREATMENT 

 MUNICIPAL WASTEWATER TREATMENT  

 EQUIPMENT FOR WASTEWATER TREATMENT 

 TERTIARY TREATMENT / REUSE OF TREATED 

WASTEWATER 

 



PACKAGE SEWAGE TREATMENT 

PLANTS  

CONTAINERISED PACKAGE PLANTS FROM CAPACITIES OF 400 

M3/DAY  



EQUIPMENT AND SYSTEMS  



CUSTOM DESIGNED SYSTEM FOR  

INDUSTRIES 



EQUIPMENT FOR  PRIMARY / SECONDARY  

TREATMENT 

HEADWORKS 
DIFFUSED 

AERATION 

CLARIFIERS 

ODOUR 

CONTROL 



EQUIPMENT FOR TERTIARY TREATMENT  

UV DISINFECTION DISC FILTER MEMBRANE 

SYSTEMS 



SLUDGE HANDLING AND TREATMENT 

CENTRIFUGE FILTER PRESS 

BELT PRESS 



CHEMICALS FOR TREATMENT / 

DISINFECTION  
 

• INORGANIC COAGULANTS SUCH AS ALUM, PAC , 

FERRIC CHLORIDE  

• POLYMERS FOR WATER CLARIFICATION 

• CALCIUM HYPOCHLORITE TABLETS FOR 

DISINFECTION 

• RO ANTISCALANTS / CLEANING CHEMICALS  



PARTIAL LIST OF 

REFERENCES  



REFERENCES (CURRENT PROJECTS)  

  

INDUSTRY   : OIL & GAS 

LOCATION  : IRAQ  

PROCESS USED : MBR 

FLOW   : 220 M3/DAY 

INLET BOD   : 300 MG/LIT 

TREATED WATER : <10 MG/LIT 

YEAR OF OPERATION : - 
 

 



REFERENCES (CURRENT PROJECTS)  

  

INDUSTRY   : OIL & GAS 

LOCATION  : IRAQ  

PROCESS USED : CONTAINERISED WATER  

     TREATMENT PLANT  

FLOW   : 200 M3/ HR 

INLET TSS   : 1000-1500 MG/LIT 

TREATED WATER : < 5     MG/LIT 

YEAR OF OPERATION : - 
 

 



REFERENCES  
  

INDUSTRY   : OIL & GAS 

LOCATION  : IRAQ  

PROCESS USED : CONTAINERISED SEAWATER  

     REVERSE OSMOSIS 

FLOW   : 2 X 48 M3/DAY 

INLET TDS   : < 45,000 MG/LIT 

TREATED WATER : < 500 PPM 

YEAR OF OPERATION : 2008 
 

 



REFERENCES  
  

INDUSTRY   : PETROCHEMICAL 

LOCATION  : RAK,UAE 

PROCESS USED : BRACKISH WATER REVERSE 

     OSMOSIS + MB 

FLOW   : 360 M3/DAY 

INLET TDS   : < 500 MG/LIT 

TREATED WATER : < 1 PPM 

YEAR OF OPERATION : 2008 
 

 



REFERENCES  

  

INDUSTRY   : FOOD & BEVERAGE  

LOCATION  : KENYA 

PROCESS USED : BRACKISH WATER REVERSE 

     OSMOSIS 

FLOW   : 480 M3/DAY 

YEAR OF OPERATION : 2009 
 

 



REFERENCES  

  

INDUSTRY   : DISTILLERY 

FLOW   : 100 M3/DAY 

PROCESS USED : DEMINERALISATION 

INLET TDS   : < 200 MG/LIT 

TREATED WATER : < 1 PPM  

YEAR OF OPERATION : 2009 
 



REFERENCES  

  

INDUSTRY   : HOSPITALITY  

LOCATION  : TANZANIA 

PROCESS USED : FILTRATION / SOFTENING 

FLOW   : 100 M3/DAY 

YEAR OF OPERATION : 2009 
 

 



REFERENCES  

  

INDUSTRY   : FOOD & BEVERAGE  

LOCATION  : TANZANIA 

PROCESS USED : MICRON FILTRATION /   

     STERILISATION 

FLOW   : 2 X 480 M3/DAY 

YEAR OF OPERATION : 2009 
 

 



REFERENCES  

  

INDUSTRY   : FOOD & BEVERAGE  

LOCATION  : UGANDA 

PROCESS USED : TURNKEY FILLING LINE 

FLOW   : 4000 BPH 

YEAR OF OPERATION : 2010 
 

 



REFERENCES  
  

INDUSTRY   : FOOD & BEVERAGE 

LOCATION  : KENYA 

PROCESS USED : GAS CHLORINATION 

FLOW   : 2 X 10  KG/HR 

YEAR OF OPERATION : 2010 
 

 



REFERENCES  
  

INDUSTRY   : OIL & GAS 

LOCATION  : ABU DHABI, UAE  

PROCESS USED : PACKAGE SEWAGE TREATMENT 

     PLANT 

FLOW   : 20 M3/DAY / 50 M3/DAY 

INLET BOD   : 300 MG/LIT 

TREATED WATER : < 10 PPM 

YEAR OF OPERATION : 2011 
 

 



REFERENCES  
  

INDUSTRY   : DEFENCE 

LOCATION  : ABU DHABI, UAE  

PROCESS USED : PACKAGE SEWAGE TREATMENT 

     PLANT 

FLOW   : 2 X 200 M3/DAY 

INLET BOD   : 300 MG/LIT 

TREATED WATER : < 10 PPM 

YEAR OF OPERATION : UNDER EXECUTION 
 

 



 Thank You 



We offer  Green Energy in the form of Solar Energy drawn from Sun for the 

benefit of future generation as it is the most sustainable renewable energy. 

It is our ambitious plan to minimize the use of standard means of producing energy 

thus reducing carbon foot print and benefiting by reducing cost of utility. 

 

Air Conditioners have become necessity and the use of standard power plant 

generated energy gives higher cost and adds to pollution to the atmosphere. 

We offer Hybrid Solar Air Conditioners which saves upto 50% in energy bills.  

Where there is no scope of provision of electricity we offer 100% Solar Air 

Conditioners run on DC power of Batteries charged by solar energy. 

 

 

 

 

 





 

Alka International (UK) Ltd 
Alka International (UK) Ltd Contact Details 

 Website 
Telephone 
Click to view 

Fax 
01582 478 376 

Website 
www.alkainternational.com 

Contact 
Nerav Mehta 

Email 
info@alkainternational.com 

Address 
Southfields Road 
Dunstable 
Bedfordshire 
LU6 3EJ 
England 

 Report Incorrect Information 

 Login 

 Write Review 

About Alka International (UK) Ltd 
Alka International (UK) Ltd. is one of United Kingdom’s leading providers of electrical fittings 
and construction hardware with over 30 years experience. Specialising in Cable Management, 
Conduits and accessories, Earthing Material, Junction Boxes, Low Voltage Distribution and 
Wiring Accessories. 
 
Alka International (UK) Ltd is an ISO 9001 Certified. 
 
For over 25 years Alka International has been a leading supplier of electrical fittings and 
hardware through out the UK. Product range includes:  
 Cable Management 

http://www.alkainternational.com/
http://www.alkainternational.com/
mailto:info@alkainternational.com?subject=Contact%20from%20construction.co.uk
https://www.construction.co.uk/report_company.aspx?reportCompanyId=406359
https://www.construction.co.uk/customer/customer.aspx
https://www.construction.co.uk/write_review.aspx?reviewCompanyId=406359
http://www.alkainternational.com/


 Conduits and accessories 
 Earthing Material 
 Junction Boxes 
 Low Voltage Distribution 
 Wiring Accessories 
Alka International carries a wide and extensive range of stock in its distribution centre in 
Bedfordshire. Delivery is available through out the UK, Republic of Ireland and world wide. Next 
day delivery is available for UK orders.  
 
Alka International also has the ability and knowledge to manufacture specialised products 
specific to customer needs.  
 
Where applicable, products in the Alka range are manufactured to the highest standard with 
quality assurance standards that are recognised industry wide. 
 
Service 
Our large premises and efficient staff enable us to process orders accurately and efficiently. We 
have an impressive same day dispatch cut off point of 2pm for large orders (1/4 pallet and 
above) and 4pm for smaller orders. We have the means to deliver as per your requirements be 
it morning, Saturday and/or timed. 
 
Product 
Alka International has a vast range of products. Below are our main lines. 
 Earthing & Earthing Materials - 3/8 & 5/8 Earth Rods, Earth Clamps (EC14, EC15, EC16) 

Machine Clamps. Cast Clamps, Earth Blocks and more. 
 

 Wiring Accessories - Copper Crimping Lugs, Butt Splices, Porcelain Connectors, Lock Nuts 
(Brass, Stainless Steel & Galvanised) Lock Rings, and more. 
 

 Cable Glands - Brass SWA Cable Glands (BW, CW, A1A2, CXT,E1W), Aluminium Cable 
Glands, Nylon Glands (Red, Blue, Black & Grey). 
 

 Conduit Accessories - Conduit Junctions Boxes (Malleable, Stainless Steel & Rigid Plastic), 
Looping Boxes, Flexible Conduit, Couplers, Galvanised Bands (Red, White, Black), Stainless 
Steel Cable Ties, Saddles (Plain, Bar & Distance), Extension Rings, Elbows, Bends and 
more. 
 

 Low Voltage Distribution - Amendment 3 Consumer Units, MCBs, RCBs, RCBOs, Single 
Pole Connector Block, Double Pole Connector Pole, House Service Cut Outs. 

Trade/Distribution 
Alka International has been supplying leading electrical distributors for many years. If you are in 
the electrical industry chances are that you would have come across a product manufactured 
by Alka, whether you knew it or not. 



 
Why import yourself when Alka can do it for? 
 Save time – Dealing with us means you don’t have to source different factories. Let Alka 

find the best one for you. We only use factories that adhere to our strict quality control 
methods to ensure that quality is maintained throughout production. 
 

 Save Money – With our direct ties to the factories we can ensure you the best prices. 
 

 Deal with a UK company – Have the security and peace of mind that you will be dealing 
with a company from the UK, which therefore adheres to UK trading laws. Speak to 